
Elsevier required licence: © <2019>. This manuscript version is made available under the CC-BY-NC-
ND 4.0 license http://creativecommons.org/licenses/by-nc-nd/4.0/         
The definitive publisher version is available online at 
[https://www.sciencedirect.com/science/article/pii/S0048969719313841?via%3Dihub] 
 

http://creativecommons.org/licenses/by-nc-nd/4.0/
https://www.sciencedirect.com/science/article/pii/S0048969719313841?via%3Dihub


AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

1 
 

Insight into greenhouse gases emissions from the two popular treatment 
technologies in municipal wastewater treatment processes 
 
 
Thi Kieu Loan Nguyena, Huu Hao Ngoa,b,*, Wenshan Guoa,b, Soon Woong Changc, Dinh Duc 
[...]
wastewater treatment processes are a short-lived biogenic carbon type and do not contribute 

significantly to total GHG emissions (IPCC, 2014b). However, the results show that current 

GHG accounting guidelines, which assume that all carbon dioxide emissions from WWTPs 

are biogenic, may lead to underestimation of total GHG emissions (Law et al., 2013). Indirect 

carbon dioxide is generated from energy and chemical consumption. Therefore, carbon 

dioxide emissions are assessed based on the energy demand of the WWTPs. Some studies on 

150.0 

200.0 

250.0 

300.0 

350.0 

400.0 

5000.0 

6000.0 

7000.0 

8000.0 

9000.0 

10000.0 

11000.0 

1970 1975 1980 1985 1990 1995 2000 2005 2010 2012 

K
to

ns
 o

f N
O

 

K
to

ns
 o

f N
O

 

Year 

Global N O emission N O from domestic wastewater 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

6 
 

carbon dioxide emissions from WWTPs focus on both direct and indirect carbon dioxide 

emissions (Campos et al., 2016). Some studies ignore the notion that carbon dioxide 

emissions from wastewater are of biogenic origin and assert that both non-biogenic and 

biogenic sources are significant in mitigating emissions (Kosse et al., 2018b). The studies 

showed that 25% of the dissolved organic carbon in wastewater is fossil carbon (Chai et al., 

2015) and more than 10% of the carbon dioxide emissions from WWTP are derived from 

fossil sources which contributed short-term organic carbon dioxide, and to the unaccounted 

for GHG (Schneider et al., 2015). The fossil carbon component are emitted via effluent 

discharge, along cwith biosolids and aerobic biodegradation (Law et al., 2013). All sources of 

carbon dioxide should be taken into account when estimating the quantity of GHG emissions 

from WWTPs (Garrido-Baserba et al., 2015). There is a global trend of increasing carbon 

dioxide emissions from wastewater treatment, as in Figure 3. 

 

Figure 3. Global sewage CO2 production (Rosso et al., 2008) 

In recent years, biological wastewater treatment is favoured over chemical treatment 

(Mulkerrins et al., 2000). Biological sewage treatment is an effective process to remove 

organic matter and nutrients to discharge and reuse, however, contributes significant sources 

0 

20 

40 

60 

80 

0 

20 

40 

60 

80 

1990 2000 2015 2025 

10
³ t

on
/d

 

10
m

³/d
 

year 

Global Urban Wastewater Sewage production 

Global Carbon dioxide Produced From Sewage 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

7 
 

of GHG emissions (Spinelli et al., 2018). The performance of biological wastewater 

treatment process is based on the activity of microbial for nitrogen and phosphorus removal. 

According to the principles of biological wastewater treatment, the amount of GHG 

emissions from WWTPs is related to the type of treatment process (Yan et al., 2014). Both 

anaerobic/ anoxic/ oxic (AAO) and sequencing batch reactor (SBR) are popular biological 

nutrient removal systems in many developing countries where wastewater plants’ odour is a 

significant problem. This situation not only affects the community’s health but also 

contributes to global warming as the result of the greenhouse effect. The quantity of GHG 

emissions from WWTPs was calculated based on on-site and off-site gases. The on-site GHG 

emissions are collected from the biological treatment process, sludge treatment area and 

biogas combustion activities. The off-site gases emissions from energy consumption; sludge 

combustion, disposal and reuse and wastewater discharge. The quantity of GHG emissions 

from biological wastewater treatment processes tends to increase annually and contributes to 

total GHG emissions.  

Only a few studies on GHG emissions from both AAO and SBR WWTPs measure the 

volume of GHG emissions calculated or identify the main emissions (Chai et al., 2015; Ren 

et al., 2015). Certain studies focused solely on specific emissions, such as methane (Liu et al., 

2014), nitrous oxide (Massara et al., 2017) or carbon dioxide (Kosse et al., 2018b). Several 

factors affecting the emissions have been reported and studied. Although various 

quantification methods were applied, there is a high degree of uncertainty. Due to the 

variation in the results, it is difficult to determine the relationship between these factors and 

the quantity of GHG emissions through the existing estimation methods. None of the studies 

indicated the overall impact of these factors in respect to total GHG emissions from 

biological treatment processes. The limitations of the existing measurement methods and the 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

8 
 

relationship between these factors makes it difficult to develop effective mitigation strategies 

for GHG emissions from WWTPs.  

This review article critically analyses the occurrence of GHG emissions during the biological 

treatment process and compares the relative quantities of methane, carbon dioxide and nitrous 

oxide emissions from both AAO and SBR. The article shows the need for future research on 

determining the indicators that influence total GHG emissions and the relationship between 

these indicators.  

2. Methodology 

To analyse the impacts of WWTPs by reviewing the quantity of GHG emissions, the paper is 

structured as follows: the next section (Section 3) presents the overview of GHG emissions 

from two typical wastewater treatment processes namely the Anaerobic – Anoxic – Oxic 

(AAO) and the Sequencing Batch Reactor (SBR). Section 4 includes the evaluation of 

estimation methods in the reviewed papers and challenges in investigating the impact factors 

that influence the volume of GHGs emitted. The future research gives some directions to 

build up the strategies for mitigating GHG emissions from WWTPs. The last section (Section 

5) is dedicated to the conclusion. 

3. GHG emissions from two common wastewater treatment processes 

There are numbers of studies evaluated GHG emissions from WWTP. The papers, which 

indicated the volume of GHG emissions from AAO and/or SBR processes, were selected to 

reviewed in this study, as can be seen in Table 1. 

Table 1. Articles include in the review and main parameters 

References Type of 

treatment 

WWTP capacity 

/ Influent 

GHG Collecting/ 

Quantifying 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

9 
 

characteristic  method 

(Kampschreur 

et al., 2008) 

SBR Laboratory 

scale 

N2O Micro-sensor/ 

Formulation  

(Foley et al., 

2010) 

SBR 

AAO 

137 (ML d-1) 

25 (ML d-1) 

N2O Gas hood/ Gas 

chromatograph 

(Law et al., 

2011) 

SBR Laboratory 

scale 

N2O Micro-sensor/ 

Formulation  

(Wang et al., 

2011) 

AAO 3×105 m3 day-1 CH4 Gas hood/ Gas 

chromatograph 

(Ren et al., 

2013) 

Reverse AAO 5×104 m3 day-1 N2O, CH4 Gas hood/ Gas 

chromatograph 

(Rodriguez-

Caballero et al., 

2013) 

SBR Laboratory 

scale 

N2O Micro-sensor/ 

Gas analyser  

(Sun et al., 

2013a) 

SBR 

AAO 

8×104 m3 day-1 

5×105 m3 day-1 

N2O Gas hood/ Gas 

chromatograph 

(Sun et al., 

2013b) 

SBR 8×104 m3 day-1 

 

N2O Gas hood/ Gas 

chromatograph 

(Liu et al., 

2014) 

SBR 

AAO 

8×104 m3 day-1  
 

5×105 m3 day-1 

CH4 Gas hood/ Gas 

chromatograph 

(Sun et al., 

2014) 

SBR 8×104 m3 day-1 

 

N2O Gas hood/ Gas 

chromatograph 

(Yan et al., 

2014) 

AAO 23×104 m3 day-1 

 

N2O, CH4, CO2 Gas hood/ Gas 

chromatograph 

(Bao et al., SBR COD 414 mg/L CO2 Gas hood/ Gas 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

10 
 

2015) AAO COD 397 mg/L chromatograph 

(Frison et al., 

2015) 

SBR 70000 PE N2O, CH4, CO2 Gas hood/ Gas 

chromatograph 

(Ren et al., 

2015) 

AAO 3×105 m3 day-1 N2O, CH4, CO2 Gas hood/ Gas 

chromatograph 

(Toor et al., 

2015) 

SBR Laboratory 

scale 

N2O Gas hood/ Gas 

chromatograph 

(Bao et al., 

2016) 

SBR 230.000 PE N2O, CH4, CO2 Gas hood/ Gas 

chromatograph 

(Marques et al., 

2016) 

SBR 48.000 PE N2O Gas hood/ Gas 

chromatograph 

(Wang et al., 

2016) 

AAO 200.000 PE N2O Gas hood/ Gas 

chromatograph 

 

3.1. AAO process 

The AAO process is one of the most popular biological nutrient removal techniques, and 

consists of an anaerobic stage followed by an anoxic and oxic stage, where large amounts of 

GHG are emitted under various conditions. The AAO process requires a combination of 

anaerobic tanks, anoxic tanks and oxic tanks, with recirculation from the oxic tank to the 

anoxic tank for nitrogen and phosphorus removal. The treatment process consists of three 

steps. Firstly, the influent return activated sludge flows into the anaerobic tanks. Secondly, 

the wastewater flows into anoxic tanks with propellers to control water flow, where 

denitrification and nitrogen removal occur. Thirdly and finally, wastewater enters the oxic 

tanks via aeration equipment. In the initial anaerobic tanks, the organic substrate is 

sequestered by phosphorus accumulating bacteria under anaerobic condition. This results in 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

11 
 

low or no organic substrate available for denitrifiers in anoxic tank, and the denitrification 

performance of the AAO process is poor (Fang et al., 2016). A study conducted over 153 

WWTPs involving eight technologies, that is conventional activated sludge, anoxic-oxic, 

anaerobic-anoxic-oxic, oxidation ditch, sequencing batch reactor, biological filter, biological 

contact oxidation, and membrane bioreactor. AAO emerged as having the second best 

efficiency in term of technologies investment, energy consumption, pollutant removal and 

GHG emissions (Zeng et al., 2017). When comparing conventional activated sludge plants of 

the same size, with the same volume of treated wastewater per day, the AAO plants have a 

similar level of investment, but less electricity input. Furthermore, the AAO plants could also 

achieve the greater removal of pollutants, with lower chemical oxygen demand (COD) and 

total phosphorus (TP) and with less methane and nitrous oxide generated.     

a. Methane emissions 

One of the first studies that measured the quantity of direct methane gas emissions emitted 

from the treatment process was undertaken in 1993 (Czepiel et al., 1993). The main source of 

methane emissions is the sludge line units, which contribute 72% of total methane released 

from a WWTP. The remaining emissions are from the biological reactors (Campos et al., 

2016). Previous experiments showed that methane emissions occur in all processing units 

(Liu et al., 2014). Wang et al. (2011) measured methane from each processing unit of Jinan 

WWTP in China, which adopts AAO process treatment. The capacity of Jinan WWTP is 

3×105 m3 day -1 with serving size population of about 1,500,000. The number of sampling 

points was determined due to the dissolved oxygen (DO) change and the water surface area. 

In the aerated area, which includes aerated grit chambers and oxic tanks, a 40 L polyethene 

bag was used to measure methane emission. Methane emitted from remaining treatment units 

in non-aerated places was collected by flux hood technique. The total result of annual 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

12 
 

methane of each unit showed that most of the methane was emitted from the anaerobic tanks 

and oxic tanks (Wang et al., 2011) and presented in Table 2.   

Another full-scale research showed the same trend of methane emission from each treatment 

units under different conditions (Liu et al., 2014). In that study, methane was quantified with 

a similar technique from the AAO process in a municipal WWTP in China. This WWTP 

serves a population of 1,200,000 with a capacity of 5×105 m3/day. Liu et al. (2014), in their 

experiment, discovered that most methane was emitted from the oxic tanks. The anaerobic 

tanks produced the second highest amount of methane as summarised in Table 2 (Liu et al., 

2014).  

Table 2. Methane emitted from each zone. Source (Liu et al., 2014; Wang et al., 2011) 

Process 
unit 

(Liu et al., 2014) (Wang et al., 2011) 
Surface 

area (m2) 
Dissolved CH  

(mg/L) 
Emission  

(g CH4/m3) 
Surface 

area (m2) 
Dissolved 

CH  (mg/L) 
Emission  

(g CH4/m3) 
Aerated grit 

tank 504 0.6 0.026  350 0.015 0.022 
Anoxic 

tank 3,564 0.13 0.007  6,300 0.001 0.004 
Anaerobic 

tank 3,564 0.15 0.019  6,400 0.006 0.073 
Oxic tank 24,945 0.0005 - 0.02 0.371  9,400 0.0002 0.086 

 

One more full-scale research investigated the quantity of GHG emissions from AAO 

treatment process in a WWTP in China over a nine-month period. The plant’s capacity was 

23 × 104 m3 per day with wastewater source from domestic. The results indicated that the 

highest methane emissions were emitted from the grit tank at a rate of 2.2 g/(m2.hr). The 

aerobic area released nearly three times the volume of methane than the grit tank, which 

amounted to 57.4 kg/day and 18.3 kg/day, respectively (Yan et al., 2014).      

In these experiments, there is no detailed description of the operating conditions of each unit 

and the varying results may be due to conditions. The major conclusion is that oxic tank, the 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

13 
 

largest of all units, released most of the methane. Referring to the second highest quantity of 

methane produced in Table 2. This illustrates how the anaerobic tank and the primary settling 

tank are the main components. The factors that may influence these emissions have been 

identified. The volume of dissolved methane was measured in these tanks, and the highest 

concentration of dissolved methane was found in the primary settling tank, followed by the 

aerated grit tank. Under the mechanical aeration, the DO concentration increased and 

inhibited methane formation. The dissolved methane released significant amounts of methane 

emissions and this appears to explain the quantity of GHG emissions from these two tanks. 

Finally, when analysing GHG emissions using aeration efficiencies, the dissolved methane in 

the oxic tank unit was lowest; the largest quantity of methane is the result of high aeration 

stripping under specific conditions. In addition, other indicators explain these results as a 

factor of the surface area of each tank and the process. For example, the plant described by 

Liu et al. (2014) had a total capacity of more than 1.5 times than that of the plant described 

by Wang et al. (2011), and the oxic tank was 2.6 times larger. In the Table 1, the larger oxic 

tank shows greater emissions compared to the smaller oxic tank. Similar trend could be found 

in the anaerobic tanks. Moreover, Ren et al. (2015) found that the concentration of organic 

material in the wastewater is another condition for methane emissions. There is a need for 

future research on the impact of DO concentration on methane emissions. 

b. Carbon dioxide 

Only a few of the studies undertaken on carbon dioxide from WWTPs focused on the direct 

emissions. Bao et al. (2015) measured the volume of carbon dioxide in each treatment tank in 

the AAO process, namely the aerated grit tank, primary sediment tank, anoxic tank, anaerobic 

tank, oxic tank and final clarifier. The aerated grit tank, which has the smallest surface area, 

produced the largest volume of carbon dioxide emissions over the largest range of dissolved 

carbon dioxide. This was followed by the carbon dioxide emissions from the oxic tank as a 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

14 
 

result of the respiration and aeration stripping processes. In contrast, the primary 

sedimentation tank and final clarifier, which had the largest surface areas, emitted the 

smallest quantity of carbon dioxide due to limited biological activities and little microbial 

respiration, respectively. A similar trend was found in the research of Kyung et al. (2015). 

Table 3 shows that in the AAO process, in the aerated units, direct emissions are 96% of the 

total emissions. Although the oxic tank has a large surface area, high emissions of carbon 

dioxide were found during the early stages of aeration the oxic tank and carbon dioxide 

decreased dramatically at a later stage.  

Results from other studies showed that carbon dioxide emission rate in the oxic tanks was 

much higher than in the anaerobic and anoxic tank (Ren et al., 2015). The highest rate of 

emission flux was from the aerobic zone, which amounted to 68.2 g/(m2.hr), whilst there 

were negligible emissions of carbon dioxide from the anaerobic tank and anoxic tank (Yan et 

al., 2014). Level of carbon dioxide emissions from the grit tank and the oxic tank differ 

between reports and season. However, the aerobic area emitted significant volumes of carbon 

dioxide. 

Table 3. CO2 emissions from each unit in the AAO treatment process, source (Bao et al., 

2015; Yan et al., 2014) 

TREATMENT UNIT 
(Bao et al., 2015) (Yan et al., 2014) 

Area (m²) 
CO  emission  

(kg/d) Area (m²) 
CO  emission  

(kg/d) 
Aerated grit tank 504 1,879.13 346 78 

Anoxic tank 3,564 215.66 - 172 
Anaerobic tank 3,564 242.00 - 70 

Oxic tank 25,011 72,651.20 15,051 24,637 
 

In the AAO process, the inducements for release of carbon dioxide released are the 

mechanical aeration and the concentration of dissolved carbon dioxide in the influent. In 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

15 
 

general, carbon dioxide is produced through two processes, namely the degradation of 

organic pollutants by microbial communities and biomass respiration. The latter produces 

less carbon dioxide emission when compared with the biological process (Schneider et al., 

2015). In the initial stages in the oxic tank, carbon dioxide is generated mainly through the 

degradation of organic matter through aerobic respiration. During the latter stages of the oxic 

tank, there is a reduction of carbon dioxide flux during the endogenous respiration period 

(Bao et al., 2015).  

c. Nitrous oxide  

In the WWTP, most nitrous oxide is emitted in the biological nitrogen removal process, 

which consists of nitrification and denitrification. Denitrification involves the anoxic 

reduction of nitrates which is converted into dinitrogen gas by the microorganism. 

Nitrification includes two steps: ammonia is oxidised to nitrite and nitrite is transferred to 

nitrate by nitrite-oxidising bacteria (Aboobakar et al., 2013). In the WWTPs, the production 

of nitrous oxide mainly occurs in the activated sludge units (Yang et al., 2009). In the 

biological treatment process, zones that have intermittent aeration have higher nitrous 

emissions than other zones (Kosonen et al., 2016).  

The largest amount of nitrous oxide was emitted in the oxic zone due to nitrifying activities  

of the ammonia-oxidising bacteria (AOB) (Massara et al., 2017), followed by anaerobic zone 

and then the aerated grit tank, as indicated in Table 4. Foley et al. (2010) collected results 

from seven WWTPs and found that the amount of emissions from the anoxic surface area and 

the anaerobic surface area is much smaller than emissions from aerated zones. Ren et al. 

(2015) measured nitrous oxide emissions under different influent carbon: nitrogen (C/N) 

ratio. Using six case studies, it was found that the oxic tank contributed the most nitrous 

ACCEPTED MANUSCRIPT



AC
CE

PT
ED

 M
AN

US
CR

IP
T

 

16 
 

oxide emissions while emissions from the anoxic tank and anaerobic tank were insignificant 

(Ren et al., 2015). 

Table 4. N2O emission in AAO process, source (Ren et al., 2013; Sun et al., 2013a; Yan et al., 

2014) 

TREATING UNIT N2O EMISSION (kg d-1) 

Aerated grit tank 5.51 24.60 6.00 

AAO anoxic zone 1.32 22.10 14.05 

AAO anaerobic zone 7.59 10.80 7.66 

AAO oxic zone 471.70 9745.90 6030.00 

Reference Sun et al. (2013) Yan et al. (2014) Ren et al. (2013) 